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Customer Details: Hirose Mataichi Co. Ltd.
4-10, 2-chome,
Kawaramachi,
Chuo-ku,
Osaka-city
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Japan

For the attention of: Ronald Pinto

Technical Report

Subject: EN 407: 2004 TESTING OF GLOVES REFERENCHHK 12"
Our Ref:  SPC0172794/0910/ 2/ Issue 2
Date: £' May 2009

Conditions of Issue:

This report may be forwarded to other parties mtedithat it is not changed in any way. It mustlet
published, for example by including it in advertisnts, without the prior, written permission of SAA.

Results given in this report refer only to the skssubmitted for analysis and tested by SATRA.
Comments are for guidance only.

Tests marked ffall outside the UKAS Accreditatiam&lule for SATRA. All interpretations of results o
such tests and the comments based upon them ardeotite scope of UKAS accreditation and are based
on current SATRA knowledge.

A satisfactory test report in no way implies that he product tested is approved by SATRA and no
warranty is given as to the performance of the prodct tested. SATRA shall not be liable for any
subsequent loss or damage incurred by the client asresult of information supplied in the report.

The uncertainty of the results in this report isdzhon a standard uncertainty multiplied by a cayerfactor k=2, which provides for a
confidence level of approximately 95%.

Report signed by: P J Doughty
Position: PPE Technologist

Department: Safety Product Centre / g
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Technical
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TESTING

Samples of gloves referenced “HK 12", were receivgSATRA on 8 March 2009 for testing in accordance

with EN 407: 2003.

CONCLUSIONS:
Standard & Clause Test / Property Results Pass / Fall
Achieved EN 407: 2004

EN 407: 2004 Clause 4.1 | EN 420: 2003 PASS PASS

General

EN 407: 2004 Clause 4.2 | EN 420: 2003 5.1 Length and fit PASS PASS

Sizes

EN 407: 2004 Clause 4.3| EN 388: 2003 Level 1 PASS

Abrasion Resistance Clause 6.1 Abrasion resistance

EN 407: 2004 Clause 4.4 | EN 388: 2003 Level 3 PASS

Tear Resistance Clause 6.3 Tear resistance

EN 407: 2004 Clause 5.1| EN 407: 2004 Level 4 PASS

Burning Behaviour Clause 5.1 Burning Behaviour

Clause 5.2 Contact Heat | EN 407: 2004 Level 2 PASS
Clause 5.2 Contact Heat (See Note 1) (See Note 1)

EN 407: 2004 Clause 5.3| EN 407: 2004 Level 3 PASS

Convective Heat Clause 5.3 Convective Heat (See Note 1) (See Note 1)

EN 407: 2004 Clause 5.4 | EN 407: 2004 Level 3 PASS

Radiant Heat Clause 5.4 Radiant Heat (See Note 1) (See Note 1)

EN 388: 2003 Clause 6.2 | EN 388: 2003 Clause 6.2 Blade Cut Level 3 N/A

Blade Cut Resistance Resistance (See Note 2) (See Note 2)

EN 388: 2003 Clause 6.4 | EN 388: 2003 Clause 6.4 Puncture Resistance Level 4 N/A

Puncture Resistance

(See Note 2)

(See Note 2)

Note 1: A level of performance in this test catydre reported if a performance level of 3 or 4ligained
for burning behaviour.

Note 2: This specific test is not required for cdisapce with EN 407: 2004

TESTING:

Testing was carried out in accordance with EN 2004 between 9and 23 March 2009

Report by: M.J. Cooper
Hirose Mataichi Co. Ltd.

SPC0172794 / 0910/ 2/ Issue 2

1% May 2009

Signed: P J Doughty

PPE Technologist
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RESULTS:

Table 1: EN 407: 2004 Clause 4.2 Sizes Requirements

Glove size 6 7 8 9 10 11
Minimum length | 220 230 240 250 260 270
(mm)

Performance level 1 2 3 4 5
Diameter of dexterity pin 11.0 9.5 8.0 6.5 5.0
(mm)

Report by: M.J. Cooper Signed: P J Doughty

Hirose Mataichi Co. Ltd. PPE Technologist

SPC0172794 / 0910/ 2/ Issue 2 Safety Productr€ent
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Table 2: EN 407: 2004 Clauses 4.2 Abrasion Resistanand 4.3 Tear Resistance Requirements

Performance Level 1 2 3 4

EN 388: 2003 Clause 6.1 Abrasion resistan¢ce 100 500 2000 8000

(cycles to failure)

EN 388: 2003 Clause 6.3 Tear resistance 10 25 50 75

(lowest peak force — newtons)

Table 3 Requirements for EN 407: 2004 Clause 5.1 Bung Behaviour
Performance Level 1 2 3 4
After flame time (s) <20s <10s <3s <2s
After glow time (s) No requirement <120s <25s <5s

Other requirements

- If melting occurs, the material shall not drip

- The innermost surface of the glove shall showgigas of melting
- The seams shall not come apart after an ignitina of 15s in the test area

Table 4: Requirements for EN 407: 2004 Clause 5.20Gtact Heat

Performance Level 1 2 3 4
Contact Temperature T, (°C) 100 250 350 500
Threshold Time t; (s) >15 >15 et B5) >15
Table 5: Requirements for EN 407: 2004 Clause 5.30@vective Heat

Performance Level 1 2 3 4
Heat Transfer Index HTI (s) >4 >7 >10 >18
Table 6: Requirements for EN 407: 2004 Clause 5.4adiant Heat

Performance Level 1 2 3 4
Heat Transfer ty, (S) >7 >20 >50 > 95
Table 7: Requirements for EN 388: 2003

Performance Level 1 2 3 4 5

6.2 Blade cut resistance (minimum| 1.2 2.5 5.0 10 20

cut resistance index)

6.4 Puncture resistance (lowest peak0 60 100 150 N/A
force — newtons)

Report by: M.J. Cooper
Hirose Mataichi Co. Ltd.

SPC0172794 / 0910/ 2/ Issue 2

1% May 2009

Signed: P J Doughty

PPE Technologist

Safety Productr€ent
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Table 9: EN 407: 2004 Results

Test/property Test results Level achieved
EN 420: 2003 Min glove length (mm)
5.1 Glove length Size 9: 273 PASS
Size 10: 272 PASS
EN 420: 2003 Wearer hand size 9
5.1 Comfort and fit Left: 9L, 8C  Right: 9L, 8.5C
Comments on fit:
Satisfactory PASS
Wearer hand size 10
Left: 10.5L, 8.5C Right: 10.5L, 85
Comments on fit:
Satisfactory PASS
EN 420 : 2003 Smallest pin (mm)
5.2 Dexterity Size 9: 9.5 Level 2
Size 10: 6.5 Level 4
EN 388: 2003 Failure between (cycles) - Lining
6.1 Abrasion resistance 1) 0 & 100
2) 0 & 100
3) 0 & 100 Level 0
4) 0 & 100
Saint-Gobain A700 Abrasive paper used
EN 388: 2003 Failure between (cycles) - Outer
6.1 Abrasion resistance 1) 100 & 500
2) 100 & 500
3) 100 & 500 Level 1
4) 100 & 500
Saint-Gobain A700 Abrasive paper used
EN 388: 2003 Max. tearing force (N) - Lining
6.3 Tear resistance 1) >79.7
2)>79.6 Level 2
3) 26.0
4) 28.8
EN 388: 2003 Max. tearing force (N) - Outer
6.3 Tear resistance 1)>114.0
2)>111.7 Level 3
3) >86.2
4) 70.9
Report by: M.J. Cooper Signed: P J Doughty
Hirose Mataichi Co. Ltd. PPE Technologist

SPC0172794/ 0910/ 2/ Issue 2 Safety Productr€ent /’
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Test/property

Test results

Level achieved

EN 407: 2004
5.1 Burning Behaviour

Application Time: 3 s
After flame time =0
After glow time =0

No dripping or melting.

Seams are intact

Level 4
Application Time: 15 s
After flame time =0 s
After glow time =0 s
No dripping and melting.
Seams are intact
EN 407: 2004 Contact Temperature : 250 °C
5.2 Contact Heat Threshold time t, (S)
1) 14.3 Level 2
2)15.4
3) 16.5
Mean Threshold Time = 15
EN 407: 2004 Heat Transfer Index HTI (s) - Palm & Back
5.3 Convective Heat 1) 19.9
2) 18.8 Level 3
3) 10.6
Rounded Mean = 16
EN 407: 2004 Heat Transfer ty, (S)
5.4 Radiant Heat 1)42.0 Level 3
2) 58.6
Rounded Mean = 50
EN 388: 2003 Cut index:
6.2 Blade cut resistance Left: 3.56, 6.42, 3.86, 4.67, 6.67: Mean = 5.03
Level 3
Right: 6.75, 4.40, 5.72, 8.35, 7.08: Mean = 6.46
Deviation: Nominal width of blade is 0.3mm
EN 388: 2003 Max. puncture force (N)
6.4 Puncture resistance 1) 202.1
2)217.1 Level 4
3) 225.2
4)181.4

****************ENDOFTESTREPORT
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Report by: M.J. Cooper
Hirose Mataichi Co. Ltd.

SPC0172794 / 0910/ 2/ Issue 2

1% May 2009

Signed: P J Doughty
PPE Technologist
Safety Productr€ent
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Report by: M.J. Cooper Signed: P J Doughty
Hirose Mataichi Co. Ltd. PPE Technologist
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TERMS AND CONDITIONS OF BUSINESS:

1. GENERAL
Work done or services undertaken are subject ttetines and conditions detailed below and all otleerditions, warranties and representations,
expressed or implied are hereby excluded.

2. PRICES
Prices are based on current material and productists, exchange rates, duty and freight and djeciito change without notice.

3. DELIVERY ESTIMATES
Delivery estimates are made in good faith and fiate receipt of a written order and full informatito enable us to proceed. While we make
every effort to fulfil them, such estimates arejeabto unforeseen events and if not maintainexnoggive rise to any claim. Offers “ex stock”
are subject to prior sale.

4. CANCELLATION AND RETURNS
Cancellation of orders for goods, services, trajranconsultancy is only acceptable by prior age@nof SATRA or its subsidiaries (hereafter
referred to as “SATRA”) and a charge will normatly made.

5. CLAIMS
Claims for errors, shortages etc should be notifigttin 10 days of date of receipt. In the evehg@ods damaged in transit, packing materials
should be retained for examination; otherwise ability can be accepted.

6. PAYMENT TERMS
Payment terms are net 21 days from date of invdi@elure to comply with the terms of payment mesuit in delayed delivery of goods and
services and a review of your credit account. 8hthe customer become subject to an administratidar, or becomes bankrupt or goes into
liguidation, SATRA has a right to cancel any coatr@nd discontinue any work. SATRA reserves thktrio adjust US Dollar and Euro sales
price where customer exceeds credit terms and wherexchange rate has moved more than 10% sinciiing.

7. RETENTION OF TITLE
All goods remain the property of SATRA until pamdfull. Under no circumstances will a customensghase order override our Retention of
Title clause. In the case of software, the owriprehthe software remains with SATRA. Paymenirnvices in full will entitle the customer
to use the software under licence until (a) theasego be a member of SATRA or (b) they ceasertgadin both instances, the licence shall
then revert to SATRA.

8. GUARANTEE
All goods manufactured by SATRA are guaranteed bsthregards material and workmanship. Any panrmned carriage paid, within twelve
months from date of supply and found defectivel élrepaired or replaced at our option free ofgba SATRA admits no liability for loss,
damage or delay consequent on any defect in amysgapplied by SATRA.

9. TEST REPORTS
Results given in test reports refer only to sampidsnitted for analysis and tested by SATRA. Asfattory test report in no way implies that
the product tested is approved by SATRA and noamyris given as to the performance of the protested. SATRA shall not be liable for
any subsequent loss or damage incurred by thet elgea result of information supplied in a tesorép

10. RESPONSIBILITY
Every effort is made to ensure accuracy in desoriptirawings and other information in correspormgercatalogues, etc but no warranty is
given in this respect and we shall not be liabteafoy error therein. SATRA carries out all testd/ar advises only on the basis that the same
are carried out, made or given without any respmlityiwhether for negligence or otherwise. SATRAd its servants or agents will not be
liable for any damage or loss direct or indirectvbfatsoever kind, whether or not the same resirkstty or indirectly from negligence on the
part of SATRA or its servants or agents.

11. CONFIDENTIALITY
Unless specifically excluded in the terms of anvigilial contract between SATRA and its client, fbkowing shall apply to all reports, advice,
drawings, photographs, specifications or data:
i. The above shall not be disclosed to third partiassed in litigation without the consent of SATRA.
ii. Where SATRA has given consent to disclosure, tieatthall draw the attention of the third partyhese terms of business and the

basis on which SATRA undertakes test, reportingahdsing. The client shall indemnify SATRA foryafailure to do so.
iii.  The above items are submitted to the client asidential documents. Confidentiality shall contirtoeapply after completion of the
business, but shall cease to apply to informatidmowledge which may come into the public domain.

12. CONSTRUCTION AND ARBITRATION
The laws of England shall govern all contracts #nedparties submit to exclusive jurisdiction of twurts of England, unless otherwise agreed.

Report by: M.J. Cooper Signed: P J Doughty

Hirose Mataichi Co. Ltd. PPE Technologist
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